

ASTA ORGANICS

769, HSIIDC Rai,
Sonipat, Haryana (INDIA)
M.: +91 893000 2343
E-mail: astaorganics@gmail.com

CERTIFICATE OF ANALYSIS

PRODUCT	: ALA CAPS.	Batch No.	: AOC-4853
Mfd. By	: ASTA ORGANICS	Testing Date	: 19/11/24
Batch Size	: 15000	Sample Qty	: 60 CAPS.
D/M	: 11/24	D/E	: 10/26

Reference to Protocol : In house specification.

DESCRIPTION : White colored capsule

Average fill weight : 550 mg

Uniformity Weight : ± 5 % of average weight

Disintegration Time : 12 to 15 min Limit NMT 30 Minute

HEAVY METAL REPORT

Sample Details	Method Number	Test	Result	Units	Flag
ALA CAPS. Batch No: AOC-4853	Sub-Con	Arsenic	<0.001	Mg/kg	S
	Sub-Con	Mercury	<0.001	Mg/kg	S
	Sub-Con	Lead	<0.001	Mg/kg	S
	Sub-Con	Cadmium	<0.005	Mg/kg	S

TEST REPORT

Each hardgel Capsule Contains:	CLAIMED	OBTAINED
ALA	300 mg	297.3 mg

Remarks: The above sample is of standard quality with respect to above tests.

Date of Completion: 22/11/24

